Shree Chhatrapati Shahu
Sahakari Sakhar Karkhana Ltd., Kagal

REF NO.: ENVT/ 3224 1201617 DATE: 24/08/2016

To, :

The Member Secretary,

Maharashtra Pollution Control Board (MPCB);
3™ & 4™ Floor, Kalpataru Point,

Sion Circle, Sion (E),

Mumbai - 400 022.

Sub.: Application for ‘Public Hearing’ to be conducted for Proposed Expansion of
Sugar Factory from 4,950 TCD to 7,000 TCD (Increase by 2,050 TCD),
Co-gen plant from 12.5 MW to 28 MW (Increase by 15.5 MW) and Distillery
from 45 KLPD to 60 KLPD (Increase by 15 KLPD) by - M/s. “Shree
Chhatrapati Shahu Sahakari Sakhar Karkhana Ltd. (SCSSSKL)” located
at survey no. 148 — 150, 154-156, 161, 172-186, Kagal, Tal.. Kagal,
Dist.: Kolhapur, M.S.

Sir, ;
[...]
> The construction site would be provided with sufficient and suitable sanitation facilities
for workers to maintain proper standards of hygiene.
- » Noise prone activities would be restricted during night particularly between the period 22
hrs to 06 hrs in order to have minimum adverse impact.
» The construction site would be secured with fencing and should have security men at
entry points.

2. Management during Post Construction Phase

Measures to be taken during the post construction phase especially w.r.t. monitoring are
presented below-

Table 26 - Plan for Monitoring of Environmental Attributes within Industrial Premises

No. |Description Location Parameters Frequency | Conducted by
1 Ambient Upwind-1, 1. PMyg Monthly
Air Quality | Downwind-2 2. PMys
(Near  bagasse |3. SO,
yard, Near (4. NOx
compost yard, [5. CO
Near main gate,
cane yard.)
2 | Work 4 Locations (Mill | 1. PMy Monthly
Zone Air section, 2. PMys
Quality Fermentation 3. 8O,
section, Sugar | 4. NOx
bagging section, | 5. CO
Distillation
secftion)
"3 | Stack Boiler — 2 Nos. 1. SPM Monthly
Emissions | (Distillery and Co- 2. SO2
& gen boiler) 3. NOx
D.G Set — 4 Nos. MoEFCC and
4" | Ambient 5 locations. Spot Noise Level | Monthly NABL
Noise (Near main gate, | recording; Leq(n), Approved
Near ETP, near | Leq (d), Leq (dn) External
Sugar godown Laboratory.
Near compost
area, Near
fermentation
section)
5 | Work zone | Premises —5 Nos | Spot Noise Level | Monthly
Noise (Mill section, | recording; Leq(n),
Distillation Leq(d), Leq(dn)
section, Boiler,
DG set, Turbine
section)
6 | Effluent e Treated 1. pH Monthly
¢ Untreated 2. SS
3. TDS
4. COD
5. BOD
6. Chlorides
7. Sulphates

19




No. |Description "Location Parameters Frequency | Conducted by
' 8. Oil & Grease.

7 | Drinking Factory canteen, | Parameters as | Monthly

water Canteen, School | per drinking water
Hostel Std 1S10500

8 Fugitive Ethanol storage VOC Monthly
Emissions | area & Distillation

column

9 | Waste Implement on site | Records of Solid Twice ina
manageme | waste Waste year
nt management plan | Generation,

that Identifies and | Treatment and
characterizes Disposal shall be
waste; formulate | maintained '
procedures for

collection,

handling &

disposal of waste.

10 | Emergenc | Fire protection | On site | Twice a
y and safety | Emergency Plan, | year
Preparedn | measures to take | Evacuation By SCSSSKL
ess care of fire and | Plan, fire fighting
such as | explosion mock drills
fire hazards,
fighting

11 | Health Employees and | All relevant health | Once in a
Check up | migrant check-up Year

labour health | parameters as
check ups per factories act.
12 | Green Belt | Within  Industry | Survival rate of | In
premises as well | planted sapling consultation
as nearby villages with DFO.

20




9 BIUAN RN, AGHE JEF DITATeN Te1.
ar. onretel, T, [oneaTgm Ao JiEaATel JMAY DITAGATEAT JOTITE ST
¥J40 ol UfcfEa Uit T wooo 2o Ufdfeer MW ScUFsl GraTan
TISIO0T ad .4 HoNMIS URGT ¢ FoNuS &SI UHeUrar &rarem
arsfaor o vy fhelr forey ufafder amamoel umearer <o el forew areram
TTEU0T AT Uhedredl Searelren 2T,

). UeheaTNdY erserea

A BAUA g, JIEERT WX GII@en 1. Al ar. et 1. hlesigy
AAreT TeiTAT LA ¥40 <Tol UfdfFel oMoy &HATE w000 <Col Ufdfear
FATAT SFATOF dT JNEATAT .4 HoNM TS gl AsdeT THhedran gierdm
¢ HOM Ue QAdHIAdT O JEAMEE AN UGedrdl ¥4 [hallferes
Tfafeat &rdar <o fhalfeles ufdfear grevaraidar Umed SN0 foraeial
el s, |

MFT Uhed &I TATAROL, Tof O BATHAGT OISl FAJCARAl [F. ¥ ACOR
R00%, TIT FoUpRIFee JUde FAtde (F. T, T.) Afcthdgier o
AT AT TRTISIZAT T@ellgx deoral A, 5 (9) A die ama. Taanod
UhedTlST YA |, Re HAS FAD! SO JJaT0[dH hell SO JNe .

R) UteUrdr Gien

g wAUA Ry, AEORT AMWI Il .7 J@r  dr. wieTe,
31, preag® I MWEI DI O ASAST Tohed SHIoATT Jel e, AT
ANWF DR, F&dieT JMOT TdAnod JMATell TheATNS! THOT %0
Baey ®Ad eF JAUNEd HIoa el e, A TAnoa Jnaidell Thearais!
ATAUDNId SMeiedNd Athgel “off samd @ladel fHeten Is. '
Uchedidetd faidrer forstretian emeronx &3 O i AE weiel Uano)-

aer ¢ fofrer Rysetien eeron—am &=rer aa2ier

gig]. . aaRier WighTel TMOT 4 Tef.

1. Frsfdeiae 2TaT weiich 2000
9. hielell + Tilda)s + sioiamers 3R
@ . I A YA
3. TG BIIerT 0¥
5. S ATIT N3 STasT 2550
. O, Tal. 9. QIFoa0T Udhed %9
. R IO FEdoT

% ol IS 4,000

3 dgiex AHAIE@ITT 3000

3 forer, wisfoier BT&aT 35 a2 15,000
¥ Uixey  godiatha?rel g diaw %000

REX R
Y wotal IS ©000

21




gig. o augiter wiered THOT 3 val.

g Z.3.a 2000
© Areifarar S@ 2000
¢ QIoTa JNSTIGTal 25000
Q faa=r =g 4000
20 @icter efax dier g 3000
: Tt %3000

w SRTaI
? hade Tl 3000
3 Eadrerarar 4000
3 AretfaTal S R o . 2000
¥ agiadt adier 2R
| TqoT <ot
=) HARS RS 29300
E) EICICIES ¢000
W 0 feoRizndrer soLe 000
El FcAgaeTd Jomy & ¥4000
THOT (F + oots+stm+e ) Re¥083
GIom RIRYRLY
I=enfa gfyaasT (TmoT omeren R %) 30000
Irxaiia sf¥ausT (TmoT e 0 %) 2¥3000
THUT &ausT (TmoT onereRn 33 %) ¥53000
TWOT Ten $¥00000

gdidd Uchedrel Gieral M@l olchI2Naiis!  (Teifle o gidhe  Tefdl)
SediaraT - g1 TsT.

1) Umed Tudmid o

A BITA 2ME, IEHR INWI HFWTST 1.7 TAT Thed TAAHGN I
I, AT Uhed O TR0 Udhed F. fordiciel O SHFON oNsSi=n

FGgFT e, Jiew AT

OIBTUIDTEN Wl AT el IS
gohed Uadohial olldl MOT &T F@eleiiaior

aTel R UOdoh ol O &l

Udhedeal folaiciemanr  anfor  gideasaoizan

gig]. . ' oo oo Bal
?. @. Y. foreafais safXieoma aedl | JFadad O hidosT
3. Y. FAFoaiNE fo@mafais aedr 3iETeTh
3. 9. JTRMTA DRI FoT@d 16 Jirerh
X, Y. oot e ars. ForfoTeT SRRGST

22



¥ | ScaIg oo anfedr

AT  JIMWF  DIHFGT O JASAST  Thed INOT  Txdd  STTCAAT
JheUTAael 3cdidol O SIS-3cdidol ATdg el dAledl HelelTATOT —

TEHT 3 T Sitcl Uthed, RN hIIElel O Aadiel Uhedrader

3ol O SNIS-3edIgor
e ICT ) GGG
o RTEATAN Ao onewy ToquT
oN@U GTAHT (¥340 &loTar (Ro40 oMU &l (w000
| dfgm za/fear ) | Hew za/fea) dfgm 2ot /fesn)
ATET AT 19,850 7,380 27,230
;miqaEioll| By-product
AT 5,940 2,460 8,400
wotal 44,550 18,450 63,000
TTHAS 5,940 2,460 8,400
Existing Expansion Total
Resdo | oo 12.5 MW 15.5 MW 28 MW
RNEATAT FTRTTSN T u'aggw
(x4 Rm.fer. /[ fear) ST (ko fv.fe1. / f&ar)
(y f.fa1. /fEar)
grRdoll | ATSTHIRS 1,350 KL/IM 450 KL/M 1,800 KL/M
faade (RS)/
CaagT odgel
gemTaTel
(ENA)

a7 JMOT Trell TS &. M. T. A HET UHIAOT -} W SISl nad.

Y) Umedr Sfgse

QAT FEFeATRAA Fedlalelol Hecar e fHSOeT e, ot Tadhrae
FMASI A foAfdidraiea o To U heal el &0l olleld. IIemiaicn
formal (dE) oReT 3@ ZOHAT F/dlol AIHFSN o Scdooldl Th ThIF
A IS e, Tax Jedhalel oFxdid Ueiel URER Jehiarerdl orax
€61 B0 ohell Glld;, RTahdl.

garer G wdien ey daeel Isgdal digh Ursaeat for. e wy fomelr
foreat ufar fear erefaer AreifaTaiox gnemyd sTaidsll Udmed SIMIOT SIforer
e, aa g ofeiem Ry A A Tifed IRIeIeT FJedIaIeen wWfoTor
U UATA IEUT OIUFOAT™T SIOT el ol BIS TEd IE. AHAD
HOISATd FTehIaTerl Ao digd ooy ga.

23




%) TAfoRoiwas gRemrer

O BIAA 2Ty, AEGA AW GEFEen for.” el gedd gerdr o
afaondeTae 32T vafaxor cIasarast Asten (EMP) Irafoorer foradisier aver
gre. <Iidrer fofder g2a @elauaAoT giad.

o IO TIUY, FASATARN Tl o = ufwar

3) UoAE™r aray

Udiidd SMidell Thodlded JJRST BIONRT oIl gy Il Afoadas
augNel WNSTTHATOT - '

T ¥
qazirer Txarid Txdaid ToqoT
(eror #r. ufer| (et &Y. ufy | ("er . ufer o)
o) f¥on) (60 KLPD)
(45 KLPD) (15 KLPD)
LRI * -~ 4 (4% )
grehfora
a. Fermentation dilution #1%0 R0 ¥¢0 (#?Xc+*?3?)
b. Cooling tower replenishment Fawy 0 i )
c. Lab; Wash e ¥ 20 (R+*¢)
d. Scrubber # € *?
grehforer TQOT (a+b+c+d) i Y TYg (#wo + *¥0%)
THOT o Y'Y &52
(Rug + *vos +° %)
(2 % Recycle)

Note:# -Actual quantity of fresh water taken from Dudhganga Lake.
* -MEE Condensate water.
% Treated water from STP

BT § WY DTS T UG Thediiié! arodrar omag

aurfe RN THed AT gomed TGt
(¥:u0 dHfgaH (Rovo dfgHm (s000 dfzwm =a1/fear
T /lEa O . zal/fgat O .y a ¢ MW)
MW) MW ) el der ufdise
Hal e ufafsa ol dilex Uldiea »
e
TraraT 1,512 (F200+*1,312) *632 *2,144
a@feiar *505 *405 *910
wrIeTs *300 *100 *400
AT T 30 *22 * 52
[CUELE
.o, 154 -- * 154

24

S

P



qaRirer RNEATT Uched TIAod Tehed THOT
~ (¥:40 AfcwH (Rovo dAfcm (e000 dfgh eal/fEar
za/feat O R.4 zal [fEa o .y a ¢ MW)
MW ) MW) - "l e ufdfes
Tal e uldfed "al e gidfear
THAT2T
gre1 odidter 2 *q 3
2,503 *1,160 *3,663
CRoT (*1,191 + *1,312) -
BT Fec § 73 (0 + %3 )
2,571 1,164 3,736
Tt (*1,259 + *1,312) (*5 + *1,160) (*10 + *3,663 + *63)
(51 % Recycle) (99.6 % Recycle) (98 % Recycle)
& : "TEHOT ATTINET TS FETONY TN OF UONIR RSl FE0NTE @SN STEAEST TATY e
Sray.
T@OT aIgaiahl Ufdfest emerony aroll o Sl oreony dedareal Yotaraaigel fiadel.

$ atsuoh ufar Udmedrget Tl dherer Ul O FRITRTST TraRer ST

TAO SRS Tchedredl TORdfchaonais! TqoT it "el drex ufdfes
ZAGAT TUTOATA oTqal IMe. A %05 =al diey Ufd el (61.4%) Faay aron
" CPU & MEE thodale O Ucfooiam UfGd ofdx Joiomdx el oisel aF
" 309 "ol drex ufd fFar (40%) Zad arof.

TR AT DIRBMGN T ABOST THSATATST THOT ¥¢ Tl diex Uld
- a1 Fdd uoh oerd. AWA <03 "Tar frexy ufa o zas uoh &

- ON®Ulsidy 3Ucied] BI0NY IINAAST oTaifolh Tiol gidel. ¥4 Ha e

_.afy fEer urol dicmar ol e voda .
w. sl ufsar
. HBFI[Ar AATsUron

Tdiod MW hIR@Iell O G006 Thedredl  fdmaIchaondge o el
3.4 "ol dex Ufd ot zaad wedl IMsuoh qug Bl uIodr
AsaToATaR Tandd ASAON ufger Gerered (STP) e Ufgam aver ond

ol.
. gafdren arisarch

QNG FEHR AW DI JoTdeiesel  UdrAiaeel  Sehforsm
JNSAOT dax Bld. géiel aaarded aisamohiomees augler fer ang.

25



BT & RNMEY DIFAGT T IEOCT Tdhedragel aaq sIony Sarofr

qagirer JEATT THed T aomed THOT ufédgar
(x40 JfcH Rovo g (vo00 Afgam
za/fear a ®.« | za/fea a . | Tar/fea O ¢
MW) MW ) MW )
ual dreq ufdfes | wal dex ufdfest el drex
aferfest
ghehforen :_
e 200 90 290 T
gfeter 50 45 95 hIFETATEAT
LIEEE] 30 10 40 e
ST 29 21 50 saoT
q ifgtar Taa
?ﬁg:; 153 - 153 -
grat - = — afeeerr el
TFoETeT : GiRel.
@Ot 462 166 628
Lepiol W& ¥ 70 Tt
eEricl
FsTToN
Taren
Uahedld
Tfegan @el
SiTRel.
THT © TG UheurdegT adq BIOTY FASATON
auzhe Taita TRt THUT Tfdgen
(aar &, ufd (wer . ofs fFer] (e . ufa fFe)
1) (15 KLPD) (60 KLPD)
(45 KLPD)
I 2 1.5 3.2 gRaioa  BIeldr
o :
TEeard af&aar
@el SR al.
Shenforen
Fermentation | adedi2r 330 | Jf addzadier o | I acadrar ¥xo | Tadiod
dilution uf&gar - ordifoRioles O | Uchedraied ol
rNfoteroraTet conc. afedrar twy | IearT Bl
a ol MEE w3are sy | Oreh-foworerer
arRG AR siaa MEE e
oiTelg T hell
g et ot
waraZiaTen
e  seqrre
Arera arager
TR

26



) auzite Txand feriiiery . T@uT Tftgen
(wrer 4. ofa (wer 4. ofa Fa1] (uer . ufa &)
’ f¥a1) (15 KLPD) (60 KLPD)
(45 KLPD)
et - RUeers — 30 el - 120 a3 TN -
90 e fora,
Thaden ST,
HIAT TN SIS,
MEE @&3a3ie, <o
) a aiRier &
| TIAAT  Thedred
b CPU =r dregen
SRS
Cooling tower 13 R 15
replenishment
Lab; Wash 5.5 1.4 9
ghenforen gqor TEqoT THoT el || THoT RAea?
(a+b+c+d) *Ueairar 20 ¥¥o
| 330 AT .Y [AT ¥R
JAF 0.4

Figure 1 Process Flow Diagram of CPU for Sugar Factory

Sugar Factory Excess
Condensate

) - 1835 CMD

Reuse as water
source

Auto pH

adjustment

system

I

Equalization Tank

Sludge

Anaerobic Mode

Coaguiation Chlorination

DAF System

Aerobic Mode

!

I

Lifting Sump

Treated Sump
NO. PARAMETERS UNIT RAW EFFLUENT Note:
1. | pH - 5-6 ACF:- Activated Carbon Filter
2. | COD mgfit 1500-2500 PSF:-Pressure Sand Filter
3. BGD myflit 500-1000 SDB:- Sludge Drying Bed
4, TDS mgfit 1600-1800 DAF:- Dissolved Air Flotation

27




“Figure - Flow Chart of CPU in Distillery

i Flocculator Flagh
: Mixer

Condensate | . : :

(325 M¥/day) | Reaction . ‘ :
e tank Buffer Tank ! Lam.e_lla éQAS

Equalization Tank {3 X3IMX3M) ; Clarifier :

{8 X6 MX3 M) ; (8 X5MX3 M) i

\ Sludge :

Reuse as E

water source :

Intermediate Lamella

Seconda
Tank i

Clarifier =========-=" >
(5M@ x3MSWD) Siudge

Clarifier

SDB
NO. PARAMETERS UNIT RAW EFFLUENT
1. pH - 5-6
2. coD mydit 2800 - 3000
3. BOD mgdlit 1500 —~ 1800
4. DS mgflit 1500-1800 Note:- .
: RAS:- Return Activated Sludge

SDB:- Sludge Drying Bed

qardr v USRS UHS JOT Reeiy FSYTerd 3ueieear afyaror

9g]. &@. qugirer afyaror
2. 33T ONBT &Tardr w000 H. ol Tfdfesl
R. WA {Forat o feaar
3. THOT 3N T 13,50,000 . <ol ufa farzrar
¥. | U31es (¥% THOT wikierzan) 40,¥00 H. <o ufy farser
4. Zdq frerg AeRTer - Aae xerol ,%00 . = afa farsier
% HURSIeT ST SucioEl foherd ASAAST | 4R,£00 H. o afa farmal
qordl ¢ gIde Umediqal Totaior gion-ar atee aiRmr fefefdr
91e]. . aaziter HSATOT
2. ioe arer ¥¥0 Tl . ufdfsar
R. Rige drer ur-eRemrsee o Qo ot A, Tldfeser
hioalole QTaT ofad
3. afdfer 3ot %0 fFoaT
¥. Tt foraior Bromw atdse arar ¥3,000 Tol dT. ofd farzia

> HUARSORST - UTAS 3 ee a7 -2 2 .4

> ftreg e o lice dar #ed - 30 %

> ;I ier ade — ¥y feaal

> T@OT dIg 0T HaATRS W|d — %,0¥ H. Sof
> haaradioTand’ eeronal Sidel — &« Tha

28



oS alRT RGOl AT Oeloal  JNOT  HhIAISorid!  emeTon-21
Stfetatear quglenand! gedtaar - G usr. asurch ufear derger ufwer
FTeleAT AIoATel hIFIET TR BId TSSATRATST a3 ST araredl
€0 THI QARSI gy dhell odal. J_ASTON TSN d@ldiel  qroadren
UTURTETGTET Dered] HIFEN T S.9M0.T. %mzérgrb—@m-H
- I Ascredr Iad.

W. OIg 3caiciol

Qg MW diaEcArdrer e ufeaiand! emeonay am (fge) & wo
zot Ufd a1 O <0 2 Ufd Il &daeal wigery Agel Tdel ofd. TguoT
foreimoT HRoaATATST wo.y . AR RO waidel B O JF.THA.A. B
UguUT foTa0T 3URBI0T wRToeT . Uald Umediasta ¥o ea Ufd araf
giHdE WTeTy TAST CMRel. oA GiIeR ST [l &0l arNfIorzTer
Ufereiay qAury gronar forie 3fal deoror widelal o wefal aaen Sisel.
UuUl {10t hauaraidl vo . 3AEr el o x. AU & TguoT

BOT UNOT O o1 JATLAT Fa7 o e weliel dcrard e 3ns.

qorar ¢ UIAiod ieaans! ameron-ar ot auzier
@, aazfer Ueftd e Ui wige
1 2 1
| oliser gme wigey | wiees wIe 3
R R
R | gfaTar 702a | 60 <ol 40 Zor ufe arat
: afer Tfer
arad arat
¥ | ZeEe STRaar 392Cal | 25.5 a1 | . @raeral— 1000 TaT
o Tt ufa arat
arat a1 | /eetai-15<gal ufd
arat
\ | SutgoTaigroTITST  araxgerer . AT 3 . .3
AR
“ | gty (elrer [2haT) Bl Ell
o | 39, N (St uR) 70.5 40 A
¢ | uRrE /gy M. HET 3.6 9 2.93
2 | Gas quantity, Nm*/Hr 114179 25962
20 | Gas Temperature 108° C 95°C
22| Exit Gas Velocity, m/sec 6.6 m/sec 5.06 m/sec
R | fZremoTen  gaieler  foradmom F.TA.T X.Ta.0. [/ Oe
SUBHIOT DU

29



®. ol UFWOT JFd
{. gool forafor oMy =3ra

?-

TAIdd UcheUlded WU oifgd gndrel oo shaony 23 gRiong
Séra. .. S B €dell UVl Tah 3Fd 338 2Tdhdl. ToT @Al
S, e FTOM-AT TUSIeTdrer eaoirdl TadT w31 O (T) Sdd guda
arg. I fasmena oigeal  eden fokimor amgler oAy & aIeioRiR
wfooard Adrer. a3 .
widTers, Theioe 2Tal AFLTT O [Sa2IeeTel ATl & Zda drsdl UAToNd
anarsT forafor oy 33 FaTdier el edaiel arassT w0 o <o I v
(T) Farel Iudha ang.

TTT, BT, dIed &1, SUisel, ¢ Oaddm S,

feremoT 3aer

grarateTe ATRRTT ST SegeRTe @Y Omdr widier. sEmeCE, .
XOF/ATT  dldfenalen Ur. Ur. & (PPE) gaooara Jdel. dam@  edsien
TSI thdll HIoATAMST S, Ol. S JqdT Dol e wdrad maodrd
IR,

5. "o OG@arel hadl.

ddrdl R Hldddh JUaurar thaal.

St frgmeT | wa-Arer | uf¥aor | uflYAoT | ISR | fcgoe

[T Y.? 0.3 0.%3 HDPE 3a1 | Ofgeld e
AL I a | Jois SOCTolTATST

Tadnoea <o . févT Ufdies MRS UdmeUIAgS DIOTCATET TdmTaal =lach
HeRT ToTaToT BIOMAT SéT.

{. Yol FAPUET HUJT

™. | E-rmEr afyamor afYaAToT foedare uaa
S [ )t} STar GiGE
2. | GIISTET | 23R3.30 .ol U |ere.x  H.Tal | fOeedy
oidel o  foafdfaramdy
fretg aieiaer s&0]el

30




™. | ho-arn TfaroT afyarror foeaare gaa
o gnér Saq
aTaael Gli&el.
R. | FAT ¥0  H.Zol Uid|00 F.T U | WA JFE0aT  OmaIo
TSl Algan Afgsan SIT&eT.

. Ol 3Ugd

Tdliod Udedideld USR] de alieidhgel omAfieeraTe o hicaig 2Tal
AMST MEE d1€d olenm oacl. WX I[USART  JMSAT[H ST O
g eaIag ol ATATR[ST BIOTRT TTRET 3UgA goTds dHar Bizel.

a1. foraret o gida uretar

NEATET UhedBideld dAamarng UguoT fordmor dsmw (MPCB) fhar deater
FRfaTha RiTsaoT ufder o fUcaare, urde IUIadrel Gl O ol haal
BIAIGON O Ooadie dard aig SHoaiolol &. AT Oigel oA el
A FEA O oI HSHIUOT Telal del Oid. IR BIIaEdr
TATOd Ughedidarid Uldell olael.

¥. UAToqoT vIoxemder frsmer

JTEATEAT JNMWAF HIFWATST O STRACAT Thedidord TATAFOT CIARETTST forsarer
odad ge. A1 oemender a1d e Iwalknerd Snfor Ridda  Smrdrer
Ao A1 JGgHA el Jad. Tdiod TATGFOT ATl  fasmemareer
HFIT WCTTHOT —

aHT { TUATIFOT BAORETTaT ToremeT

3g. ST U ol wEiaa wIRRAY
. AT
y | . oo, 3TerRra Sars FHolfoteT BRINTeT 3
Bt 3fame Yo TAfaoTr Jfeerena 2
R éf%fagw {oiERdee  (3)
oar. Tef.
3 | M. JH FIHAST TATAFONT SN Srdar g
¥ | 4. FATeiAier ichure e TAToRoTT i 4
Y | 9. e gRus TATORONT FAATTaTaa g